@ Wabtec Components LLC.

G&B Specialties, Inc.

BULLETIN MIO-M37XRFR17 Rev D

INSTALLATION, OPERATION, AND SERVICE, OF REAR MOUNTING KIT

2017 AND UP FORD F-250/350

INSTALLATION, OPERATION, AND SERVICE SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties, Inc. for

technical assistance before continuing with the installation process.

CAUTION  °
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation, or
operation of the equipment.

Installation instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must also be
adhered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Ensure all removed components are given to the vehicle owner after the
installation of the railgear. These components must be re-installed if the
railgear is removed from the vehicle.

Operating instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

Railway Company rules governing rail travel must be observed at all times.
Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross

Axle Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.

BULLETIN MIO-M37XRFR17 Rev D

[lNSTALLATION OF REAR MOUNTING KIT

)

The following procedure details the installation of the rear mounting kit. The hardware
required for this installation is listed in the table below.

Rafna Industries Ltd.

HR K-M37XRFR17 Rear Mounting Kit FORD 2017 & Up

29-Oct-18

Rev. C

Vehicle Application Chart

Year Make Model # Model
2017 & Up Ford F250/F350 Pick Up Trucks
Part Number Description # Req. Remarks Check
R-30180DA Rear Mounting Bracket Drivers Side 1
R-30180PA Rear Mounting Bracket Passengers Side 1
R-31918 Quter Brace 2
R-31919 Inner Brace 2
R-33568 Screw, 7/8" X 2" Hex Mgchined Head 2
1/2" UNC Gr. 8 Bolt x 1.75" Long 6
R-990KIT-391 1/2" Gr. 8 Washer 12 RAILGEAR
1/2" UNC Gr. 8 Nylon Insert Lock Nut 6
172" UNC Gr. 8 Boltx 1.75" Long 8
1/2" Gr. 8 Washer 16
1/2" UNC Gr. 8 Nylon Insert Lock Nut 8
R-gouKTRzeony |3k UBC CF 8 Boll 207 Long : MOUNTING BRACKETS AND
3/4" Gr. 8 Washer 16 CROSS BRACE
3/4" UNC Gr. 8 Nylon Insert Lock Nut 8
7/8" UNC Gr. 8 Nylon Insert Lock Nut 2
7/8" Gr. 8 Washer 2
MIO-M37XRFR17 |Mounting Kit Installation/Operations Manual 1

1. Remove the original spare tire from under the vehicle’s cargo box if so equipped. The
original spare tire will not be re-installed.

2. Remove the rear bumper and tow hitch. The tow hitch will not be re-installed.

3. Place each rear mounting bracket against the underside and outside of the frame rails as

shown.

4. Secure each mounting bracket to the bottom side of the frame rail as shown using the
supplied 3/4” hardware.

5. Secure the mounting bracket to the outer frame rail using the supplied 1/2” hardware and
7/8” hardware.

6. Assemble the outer and inner braces by inserting the inner brace into the outer brace.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

2-




@ Wabtec Components LLC.

G&B Specialties, Inc.

BULLETIN MIO-M37XRFR17 Rev D
7. Using the supplied 1/2” hardware, attach the braces to the mounting brackets as shown.
The upper half of the mounting bracket may be mounted to the frame for increased
rigidity (not shown).

8. Use appropriate welding procedures and welding electrodes for mild steel. Weld diagonal
cross braces together at their telescoping intersection using 3/16” fillet weld. At the
cross braces intersection point weld all around using 3/16” fillet weld.

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-3-



@ Wabtec Components LLC.
G&B Specialties, Inc.

BULLETIN MIO-M37XRFR17 Rev D

d L-L L HADCLENOINA
HOGIAEY LSEAOK Lva] ¢

RO Y

TAYIINYHIIW LL0EY .
DONILNNOW Yy3y

ORI

PONI-INLOVANNYIN - ONIHIINIONT - NOIS3d

LEE-2EL (0L8) ¥vd 1065252 [0LE) VINVATASNNS "HIIMu3E

S1IN00ED OWOUIVY ALMYND 40 H3UNLIVINNYN
@.02_ SALTIVIOIIS 9% O

r

T6E-1T4066-d +LI4 F4VMTUVH
T6E-114066-4 LN FHVMOUVH

i HIHSYM 8 49D B/L o £1
Z NN ¥207 L¥ISNI NOTAN 8 "8D 8/L - [43
g 1NN X207 LHISNI NOTAN 8 "49 b/ - 1
91 HIHSWM B "D bfE - 0t
8 9NOT 57T * L7108 8749 JNN b€ o 6
L3 ALNK #2307 L4ISNI NOTAN B "¥9 T[T 8
:14 HIHSVM B M9 I/T L
T ONOT.5L'T X L7108 8749 JNN LZ(T o 9
i O¥3IH QINTHOVI X3H . ¥ B/ ‘MFWDS|  S9SEEY 5
i€ JOWHE WINNI|  6TRTEN t
Z 30%¥E ¥3LN0|  BTETEM £
1 0I5 SYFONIFSSYd 13HIVHE ONLINNOW ¥v3d| Yd0STOE-d Z
1 3015 SYIATHA LIHIVHE ONLINNOW ¥¥3d | YO0BTOEY 1
AL NOLLATYI530 HIFWNN Ldvd | W3 LT

L5117 SLVd/TVIHALYIW 40 T8

J10IH3IA 40
1NOH¥d

SOOVOOVOO0OTR00

e R R e R e R R e e R e ]

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

www.rafna.com

.
b

US Field Service: 570-441-6988; CAN Field Service 570-854-0482



@ Wabtec Components LLC.
G&B Specialties, Inc.

BULLETIN MIO-M37XRFR17 Rev D

g

HOTIEY

TLVHUEOINA D LB LIB0)  Tormeona|
ESERNN LK | RAYED SU0 = il -

TvIINYHOIN VL0
DMNILNNOW Yv3y

ook | mEows

)

L5E9-ZSL (028) ¥4 'H0S5-T5L [DLE) VINVATTASNNS H2iMu3a
S12NA0CHD QVORTIVE ALMYND 40 H3uNLIVINNYW

ONISTILTVIOILS 9% ©

ar

pE) o) 12!

3dIS SYIONISSVd 40 IOVII
HOYYIW V ST 13X0Wvdd 3AIS SYINTEd

"3QIS SYIONISSVd ‘TTDIHIA

40 ¥v3Y 40 ST MIIA INFHAND

Q66Z-114066-d - 114 IIVMOEYH

LN X207 LYISNI NOAN 8 "8 JNN L8/L

ANN %207 LHISNI NOTAN 8 "8 ONN LZ/T

LN X207 LYISNI NOTAN 8 "8 JNN L#/E

SHIHSYM LV 8 "HO 8/L

Qv3H GENIHOVI LT X B/ 'MIEDS TSTEEH

SHIHSVM LV 889 /T

91.,54°T X SJHH 8 "898 NN LZ/T

SHIHSVM 1V 8789 Jh/E

91,5°T * 5IHH § "¥9 "ONN #/E

'5'0 13H0WEE ONLLNNOW ¥v3y QOBTOE-Y

S N 0 ) % P P P Y

'5'd LIHIVHE SNLLNNOKW dv3d d0sToE-d

£
(=4

E.«vamohnmﬂj

NOLLAI4530 HIAWNN Ldvd

=

1571 SLHVd/TVIHILYW 40 1118

oy
| ™)

F1OIHIAA
40 LNOYd

AVAS

I\
-

(=Y

R R s e e e e I I )

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

www.rafna.com

.
b

US Field Service: 570-441-6988; CAN Field Service 570-854-0482



@ Wabtec Components LLC.

G&B Specialties, Inc.

BULLETIN MIO-M37XRFR17 Rev D

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-6-



@ Wabtec Components LLC.

G&B Specialties, Inc.

BULLETIN MIO-M37XRFR17 Rev D

[OPERATION AND SERVICE OF REAR MOUNTING KIT ]

With the rear mounting kit installed on this vehicle, it may be operated as normal.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight
Rating Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

The rear mounting kit must be serviced regularly to avoid damage to the equipment. Table 1

below provides the Recommended Service Schedule and Table 2 provides Standard Fastener
Torque Values.

Table 1: Recommended Service Schedule

s,
8w n
Service Required -0 cg |5
-_— = O W c
8253 6
EPNmE | =
ELPOP0 o
Inspect rear mounting kit fasteners (re-torque if required) 4
Table 2: Standard Fastener Torque Values
Fastener Size Fastener Torque Value (ft-lbs) Dry
1” UNC Gr. 8 Fasteners 250
%” UNC Gr. 8 Fasteners 175
3/s” UNC Gr. 8 Fasteners 150
2” UNC Gr. 8 Fasteners 100
3/¢” UNC Gr. 8 Fasteners 40
Y4” UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-7-



